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Diabetes Meds for Type 2:
Objectives

1. Describe the main action of the
different categories of type 2
diabetes medications.

2. Discuss using the AACE and ADA
2015 Guidelines to determine best
therapeutic approach.

3. Using the ADA Guidelines,
describe strategies to initiate and
adjust insulin therapy.
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Path to Type 2 Diabetes
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Patient Centered Approach

“..providing care that is respectful of and responsive to
individual patient preferences, needs, and values -
ensuring that patient values guide all clinical decisions.

* Gauge patient’s preferred level of involvement.

* Explore, where possible, therapeutic choices. @ &
@
¢ Utilize decision aids. %-D) o)

* Shared decision making — final decisions re: lifestyle
choices ultimately lie with the patient.

Diabetes Care 2012;35:1364-1379

ADA-EASD Position Statement: Management of ! !
Diabetologia 2012;55:1577-1596

Hyperglycemia in T2DM
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SERVICES

Approach to the management
of hyperglycemia

more — | — less
stringent 7% stringent . momooooommemeeeeeeooooooeeeeeo
PATIENT / DISEASE FEATURES
Risks potentially associated
with hypoglycemia and low high
other drug adverse effects
|
Disease duration =
newly diagnosed long-standing
Usually not
Life sxpectancy __4 modifiable
long short
Important comorbidities _4
absent few / mild severe
Established vascular -
absent fow / mild severe

complications

Patient attitude and ‘

expected treatment efforts  highly motivated, adherent less motivated, nonadherent, Potentially

sxcellent self-care capacities poor self-care capacities | o ifiabile
Resources and support ~— limited

e, imited _J
system available

Figure 6.1—Depicted are patient and disease factors used to determine optimal A1C targets. ADA Sta n d a rd S

Characteristics and predicaments toward the left justify more stringent efforts to lower A1C;

those toward the right suggest less stringent efforts. Adapted with permission from Inzucchi
etal. (45). of Care 2015
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Other Considerations

» Cost
» Hypoglycemia C =
» Age %) b
» Weight
» Comorbidities

» Kidney disease

» Heart disease — CHF, CAD
» Liver dysfunction

ADA-EASD Position Statement: Management of Diabetes Care 2012;35:1364-1379
Hyperglycemia in T2DM Diabetologia 2012;55:1577-1596

t(/_)iﬂf{'.{ffé (S«{f{.ca{[.@n.-

» Adult non pregnant Alc goals —

adults.

» Alc < 6.5% - may be appropriate for
those without significant risk of

of treatment.

» Alc < 8% - may be appropriate for
patients with history of hypoglycemia,
limited life expectancy, or those with
longstanding diabetes and vascular
complications.

» Alc< 7% - areasonable goal for Sorouny

hypoglycemia or other adverse effects  wonooer |
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GOALS FOR GLYCEMIC CONTROL

A1c<6.5% Alc>6.5%

For healthy patients Individualize goals
without concurrent for patients with
illness and at low concurrent illness
hypoglycemic risk and at risk for
hypoglycemia
.

Copyright ©2013 AACE May not be reproduced in any form without express written permission from AACE.

Multiple, Complex Pathophysiological
Abnormalities in T2DM
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» Lifestyle Changes
» Weight control
» Healthy eating
» Activity

Diabetes Care 2012;35:1364-1379
Diabetologia 2012;55:1577-1596

ADA-EASD Position Statement: Management of
Hyperglycemia in T2DM
)2

Oral Diabetes Medications . .. <.

-7!‘!!!()
Class/Main Action LEWES] Daily Dose Range Considerations
500 - 2500 mg Side effects: nausea, bloating, diarthea. Use
N : metformin (Glucophage) , 9,
Bl%uanldesh ool (Glucophage) (usually BID wimeal) XR to minimize. Lactic acidosis precaution:
: osé’ftase EpalC gUCOSE | Ertended Release-XR (1x daily w/dinner) gvoid '”HP'S with creat ’1'3 “"’;;:"61 5 r;::d
. (Glucophage XR) 500 - 2000 mg unng iliness or surgery. Benefils: decre:
E;l’:;;:; med at diagnosis (Gumetza) 500 - 2000 mg cholesteral, no wt gain o hypoglycemia.
(Fortamet) 500 - 2500 mg Lowers Alc 1.0% - 2.0%.
glyburide: Can take once or twice daily before
(Micronase, Diabeta) 125-20mg meals. Side effects include hypoglycemia
Suéfpnylureas e ineul (Glynase) 075-12mg and weight gain. Eliminated via kidney.
" Stmulates sustained insulin " gipizie: (Glucoto) | 25-40mg Caution: Giyburide most likely to
(Glucotrol XL) 25-20mg cause hypoglycemia.
glimepiride (Amaryl) 10-8mg Lowers A1c 1.0% —2.0%.

DPP — 4 Inhibitors

* “Incretin Enhancers”

+ Prolongs action of gut
hormones

+ Increases insulin secretion

+ Delays gastric emptying

100 mg daily

sitagliptin (Januvia) (eliminated via kidney*)

Up to 5 mg daily

saxagliptin (Onglyza) (eliminated wia kidney", feces)

5 mg daily

linagliptin (Tradjenta) (eliminated via feces)

alogliptin (Nesina) 25 mg once dally

(eliminated via kidney)

*If creatinine elevated, see pkg insert for
dosing info. No wt gain or hypoglycemia.
Side effects include nasopharyngitis,
headache and upper-respiratory tract
infection. Report signs of pancreatitis
(abdominal pain, nausea, vomiting).

Lowers A1c 0.6% — 0.8%.

More medications on back. Note: These meds are for people with Type 2 diabetes and should not be used during pregnancy. Content is for educational
purpeses only: please consult presaibing information for details.

REV 122014 ©2014
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Class/Main Action

SGLT2 Inhibitors
+ Decrease glucose
reabsorption in kidneys

Name(s)

Canaglifiozin (Invokana)
Dapagliflozin (Farxiga)

Daily Dose Range

100 - 300 mg 1x daily
§—-10 mg 1x daily

A Diabetes PocketCard™ from Diabetes Education Services
Considerations

For all, monitor B/P, K+ and renal function. If
GFR<45, stop Invokana. If GFR<60, stop Farxiga.
Do not start pts w/ GFR<45 on Jardiance.

Side effects: hypotension, UTls, increased
urination, genital infections. Avoid Farxiga in pts

+ “Glucoretic® Empaglifiozin (Jardiance) | 10 - 25 mg 1x daily wi bladder cancer.
Lowers A1c 0.7% - 1.5%, lowers wt 1 -3 Ibs.
Thiazolidinediones - _ Black Box Waming: TZDs may cause or worsen
“TZDs” ploglitazone (Actos) 1545 mg daily CHF. Monitor for edema and weight gain. Increased
* Increase insulin rosiglitazone (Avandia) 4-8mg daily peripheral fracture risk. Actos may increase risk of
sensitivity bladder cancer. LowersA1c 0.5% - 1.0%

Start low dose, increase at 4-8 wk intervals to decrease

Glucosidase Inhibitors | acarbose (Precose) 25 - 100 mg wimeals; ) )
Gl effects. Caution with liver or kidney problems. In case

+ Delay carb absorption miglitol (Glysef) 300 mg max daily dose of hypo, treat w glucose tabs. Lowerz m 0.5~ 1.0%.
Dopamine Receptor | bromocriptine mesylate— Take within 2 rs of waking. Side effects: nausea,
Agonists Quick Release “OR" (‘ fﬂ“’ “‘ag Y- fng “;‘Y headache, fatigue, hypotension, syncope,
+ Resets circadian rhythm | (Cycloset) ' Lowers A1c0.6% - 0.9%.
Meglitinides repaglinide (Prandin) 05 . ‘;nge\:m?als Take before meals. Side effects may include
+ Stimulates rapid insulin (6?’ 3120'2 "; we? hypoglycemia and weight gain

burst nateglinide (Starlix) — 120mg Wimeals | o wers Afc 1.0% - 2.0%.

(eliminated via kidney)

Deabetes Eucation

Visit DiabetesEd.net

Diabetes Education Services
(530)893-8635

Beverly Dyck Thomassian
RN, MPH, BC-ADM, COE

Class/Main Action

GLP-1 Agonist

“Incretin Mimetic®

« Increases insulin
release with food

+ Slows gastric
emptying

* Promotes satiety

* Suppresses glucagon

Lowers A1c 0.5-1.6%

Wtloss of ~ 3ibs

Amylin Mimetic

* Slows gastric
emptying

* Supresses glucagon

+ Promotes satiety

Lowers A1c 0.5- 1%

exenatide (Byetta)
exenatide XR (Bydureon)

liraglutide (Victoza)

albiglutide (Tanzeum)

dulaglutide (Trulicity)

pramiintide (Symiin)

Dose Range

5 or 10 meg BID (renally excreted)
2mg 1x a week (renally excreted)

0.6 - 1.8 mg daily
30 and 50 mg
1x a week pen injector

0.75and 1.6 mg
1x a week pen injector

Type 1: 15 - 60 meg;
Type 2: 60 - 120 mcg

immediately before major meals

Considerations

Side effects for all:

Nausea, vomiting, weight loss, injection
site reaction. Report signs of acute
pancreatitis (severe abgdominal pain,
vomiting), stop med.

Black box: Thyroid C-cell tumor
warning for liraglutide, exenatide XR,
albiglutide, and dulaglutide (avoid

if family history of medullary thyroid
cancer, notify MD of hoarseness, throat
lump)

For Type 1 or 2 on insulin.

Black box warning: severe
hypoglycemic risk 3 hrs post injection.
Prevent hypoglycemia, decrease insulin
dose when starting pramlintide. Side
effects: nausea, weight loss.

The information listed here are general guidelines only; please consult presaribing information for details.
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Multiple, Complex Pathophysiological
Abnormalities in T2DM

GLP-1R
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. excretion
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» 61 year old overweight woman with type 2
diabetes 3 months. Has been trying to control
diabetes with diet and exercise. GFR in 90s.
Worried about weight gain.

» Most recent Alc 6.4%
» ADA
» AACE
» Cash pay

Jjawr{ e Al
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ADA Step Wise Approach to
Hyperglycemia 2015

» Start with lifestyle coaching

» When lifestyle alone is not
achieving Alc goal — Metformin
should be added at, or soon after

diagnosis (unless contraindicated).

» Metformin has a long standing
evidence base for efficacy and
safety, is cheap and may reduce CV
risk.

Mono Healthy eating, weight control, activity, and j
therapy Metformin
Efficacy’ | | high
Hyporisk || Tow risk
e i ADA Standards
Side effects § | Gl / lactic acidosis
Costs” - low
# A1C target not achieved after ~3 months of ‘proceed (order Of Care 2015
any specific preference —choice variety of patient- cific factors):
+ + + + + +
Dual Sulfonylurea Thiazolidine- DPP-4 SGLT2 GLP1 receptor]] [ Insulin (basal)
therapy' dione inhibitor inhibitor agonist
Efficacy’ | | high high intermediate intermediate high highest
Hyporisk § moderate risk lowrisk low risk low risk. low risk high risk
Weight L | gain gain neutral loss. loss gain
Side effects | | hypoglycemia edema,HF,fxs | | rare GU, dehydration Gl hypogl
Costs | tow — high high high variable
maonths. -apy. proceed to 3-drug combination
specific preference —choice depandent on & of patient- and disea
v + + +
Triple Sulfonylurea DPP-4 SGLT2
inhibitor inhibitor
therapy + + +
Lsu |
or[oeei] ol | «[z1
or [soiT23 o or_oPrai]
o [cexed| | o o Losuin7J | o[nsuin’}
or 0
I A1C target not achieved after ~3 months of triple therapy [;
or(3) 239 GLP-1-RA or mealtime insulin_in refractory patients consider adding TZD or SG 3
v
Combinati
injectable Basal insulin +
therapy’

Diabetes Education Services© 1998-2015 Page 10



When goal is to avoid weight gain

» These meds are weight neutral
» Metformin

» DPP-IV Inhibitors: Januvia, Onglyza,
Tradjenta, Nesina

» Acarbose

» These meds associated with wt loss

» GLP-1 agonists (Byetta, Bydureon, Victoza,
Tanzeum, Trulicity)

» SGLT-2 Inhibitors (Canagliflozin,
Dapagliflozin, Empagliflozin)

» Symlin (Pramlintide)

N P
@iﬂr‘}/f{éé (S«{k{.c‘a{[fh(.-
SERVICES

» Go generic.

» Oral Meds -Metformin and Sulfonylureas

» Walmart offers 3 mo supply of following meds for ~ $10
» Metformin and Metformin XR
» Glipizide, Glyburide, Glimepiride

» Insulins — Oldies but Goodies w

» NPH, Regular, 70/30 mix .
» $25 a vial at Walmart — ReliOn = E

-R M).N '_70
. s W oM # m
» Vials and needles cheaper —, Y e

Diabetes Education Services© 1998-2015

Page 11



@ Metformin
@ GLP-1RA

DUAL THERAPY"
GLP-1RA @&

DUAL
THERAPY

INSULIN
+ OTHER
AGENTS

TRIPLE
THERAPY

**SGLT-2 |
+ —
Basal insulin |
MET Colesevelam @

or other m—
frstine |\ Bromocriptine QR @
ot oPPa-i @

age "
Colesevelam @
) Bromocripine R @ ADD OR INTENSIFY INSULIN
If not at goal in 3 e AG-i @
months proceed
to triple therapy

LEGEND

*  Order of medications listed are a suggested hierarchy of usage
** Based upon phase 3 clinical trials data

I P ROGRESSION OF DISEASE—

Copyright © 2013 AACE May not be reproduced in any form without express written permission from AACE.

Life Study

» 54 year old smoker, creatinine 1.2, BMI 27. Not
checking BG, even though he has glucose
meter. On Metformin 500mg BID for past 4
months. Had bad experience with
hypoglycemia on glyburide.

» Most recent Alc 7.9%
» ADA

/
(Um/vr{ ¢

Diabetes Education Services© 1998-2015

Page 12



When goal is to avoid Hypoglycemia

» Avoid sulfonylureas

» Careful insulin dosing

» May need to up adjust glucose goals
» Monitor kidney function

» Reinforce for patients on insulin to “TIE”
» Test

» Inject
» Eat

N/
f/)m Detes

Mono Healthy eating, weight control, activity, and j
therapy Metformin

Efficacy ] high

H sk § low risk

e e ADA Standards

Side effects § | Gl / lactic acidosis

Costs - low

l WAIC target ~3 months of o forder Of Care 2015

any specific preference —choice dependent on a variety of patient- and disease-specific factors):
+ + + + + +

Dual Sulfonylurea Thiazolidine- DPP-4 SGLT2 GLP1 receptor]] [ Insulin (basal)
therapy' dione inhibitor inhibitor agonist

Efficacy’ | | high high M | intermediate intermediate high highest

Hyporisk | | moderate risk towrisk M | towrisk low risk low risk high risk

‘Weight | | gain gain W | neutral loss. loss gain

Side effects | | hypoglycemia edema,HF,fxs | | rare GU, dehydration Gl hypoglycemia

Costs’ low | o high high high variable

months apy. proceed to J-drug L
specific prefersnce—choice dependent on a of, and dissase-specific
v +

Triple DPP-4
therapy inhibitor

v
Combi
injectable
therapy’

Diabetes Education Services© 1998-2015 Page 13



@ Metformin
@ GLP-1RA

DUAL THERAPY"
GLP-1RA @&

oPPa-i @

DUAL
THERAPY

INSULIN
+ OTHER
AGENTS

TRIPLE
THERAPY

**SGLT-2 |
+ —
Basal insulin |
MET Colesevelam @

or other .
Gl Bromocriptine QR @
v opPa-i @

Colesevelam @
Drmecrp o @ ADD OR INTENSIFY INSULIN
AG-i @

LEGEND

*  Order of medications listed are a suggested hierarchy of usage
** Based upon phase 3 clinical trials data

I P ROGRESSION OF DISEASE—

T — et
= s /0 BoEn

Copyright © 2013 AACE May not be reproduced in any form without express written permission from AACE.

Life Study

» 71 year old woman with type 2 diabetes for
past year. BMI 24. Has been trying to control
diabetes by limiting carbs and exercise. Creat
1.6. Good social support.

» Most recent Alc 8.6%
» She has great insurance or
» She is cash pay, hates needles

Diabetes Education Services© 1998-2015
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Older Adults - Considerations

* Reduced life expectancy
* Higher CVD burden
* Reduced GFR

e At risk for adverse events from
polypharmacy

* More likely to be compromised
from hypoglycemia

v'Less ambitious targets
v'Alc <7.5-8.0%
v'Focus on drug safety

Diabetes Care 2012;35:1364-1379
Diabetologia

2012;55:1577-1596

(i/_)im’:{c{eé& tion

SERVICES

Healthy eating, weight control, increased physical activity & diabetes education

Mono- -
therapy Metformin
Efficacy” high
Hype risk low risk.

intolerance or

contraindication

Gl / lactic acidosis.

low.

If HbATc target not achieved after ~3 months of monotherapy, proceed o 2-drug combination {order not meant o denote
any specific preference —choice dependent on a variety of patient- & disease-specific factors):

Uncontrolled
hyperglycemia
(catabolic features,
BG 2300-350 mg/d|,
HbAlc 210-12%)

Combination
injectable
therapy*

Metform in Metformin Metformin Metform in Metformin Metformin

+ + + + + +
Sulfonylurea Thiazolidine- DPP-4 SGLT2 GLP-1 receptori| | Insulin (basal)

dione inhibitor inhibitor agonist
high______ | high intermediate 4 Li i -§. high highest.
i L low risk low risk low risk low risk high risk

gain gain neutral loss loss. gain ...

ypogly edema, HF, fxs .. . rare GU, dehy 4.6l hypogly
low ... Lllow high high ....... high variable

If HbATc zarger not achieved after ~3 months of dual therapy, p

any specific preference -choice dependent on a variety of patient- & disease-specific factors):

roceed to 3-drug combination (order not meant to denote

Metformin
+

Sulfonylurea
+
,,,-| DPP-4-i I

Metformin
+
Thiazolidine-
dione
+
U

o,| DPP-4-i I

i

Metformin
+

DPP-4
Inhibitor

+

1Y) I

SU

sU I

orl TZ I

orl SGLT2-i I
or |GLP-1-RA
o[z ]

or| SGLT2-

D
orl SGLT2-i I

orELFM -RAI
e

arl Insulin® I

orl Insulin® I

or| TZD

Metformin Metform in Metformin

+ + +
SGLT-2 GLP-1 receptol Insulin (basal)
Inhibitor agonist

+ +

I HbA1c target not achieved after ~3 months of triple therapy and patient (1) on oral combination, move o injeciables, (2) on GLP-1 RA, add
basal insulin, or (3) on optimally titrated basal insulin, add GLP-1-RA or mealtime insulin. in refractory patients consider adaing TZD or SGL T2-i:

Metformin
+

Basal Insulin + LLELLEALETILY or GLP.

< Digbetes Care 2015;38:140-149; Diabetologia 2015:10.1077/500125-014-34604
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ENTRY Alc = 7.5

@ Metformin

& crima DUAL THERAPY"

DPP4

** SGLT-
Basal insuli

+
MET

or other

first-line |\ Bromoriptine Ql

*  Order of medications listed are a suggested hierarchy of usage
** Based upon phase 3 clinical trials data

I P R O GRE

Copyright © 2013 AACE May not

Colesevelam @

%

DUAL

GLP-1RA @&

L&

2 |

i opPa-i @

Colesevelam @
Bromocriptine QR @
AG-i @

®

SSION OF DISEA

be reproduced in any form without express written permission from AACE.

THERAPY INSULIN

+ OTHER
AGENTS

TRIPLE
THERAPY

ADD OR INTENSIFY INSULIN

LEGEND

T — et
= s /0 BoEn

S E I

What next?

» 69 year old male,

» Ptis obese, 11 yr
diabetes
» What next?
» Insurance
» No insurance

BMI 31, on

Metformin 2000mg a day and
Glipizide 40mg a day.

» A1lc 9.1%. Creat 1.2

history of

/ 7
Diabetes Chicatio

Diabetes Education Services© 1998-2015
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Gl / lactic acidosis.

low

M Healthy eating, weight control, increased physical activity & diabetes education
ono-
therapy Metformin

Efficacy”. high,

Hy po risk low risk

Weight

Metformh

Uncontrolled
hyperglycemia
(catabolic features,
BG 2300-350 mg/dl,
HbA1lc 210-12%)

If HbATc target not achieved after ~3 months of triple therap,
hbasal insulin, or (3) on optimaily titrated basal insulin, add GLP

intolerance or If HbA1c targer not achieved after ~3 months of monotherapy, proceed 1 2<drug combination fumernurmllm 1w denote
. - . any specific preference —choice dependent on a variety of patient- & disease-specific factoi
contraindication
Metformin Metformin Metformin Metformin Metformin Metformin
+ + + + + +
Sulfonylurea Thiazolidine- DPP-4 GLP-1 receptori| | Insulin (basal)
dione inhibitor agonist
high______ high intermediate ___ high highest _
low risk. low risk low risk low risk. high risl
gain . s neutral loss loss. gain .
ypogly | edema, HF, fxs _rare GU, Gl .. ogly
low......... Llow high high ____ high variable .
If HbA1c target not achieved after ~3 months of dual therapy, proceed 1o 3-drug combinadon (order not meant to denote
any specific preference —choice dependent on a variety of patient- & disease-specific faciors):
Metformin Metformin Metformin Metformin Mellnrm in Metformin
v + + + + +
Triple ylurea SGLT-2 GLP-1 receplo Insulin (basal)
thera Inhibitor agonist
Py + + +
- su su_|
| DPP-4-i I ,,l TZD I
or [lnsutin’]

)y and patient () en oral combination, move te injectables, (2) on GLP-1 RA, add
1-RA or meaitime insulin. In refractory patients consider adding

TZD or SGL T2-i:

Metformin
+

therapy*

Basal Insulin + LGNS or

Diabetes Care 2015:38:140-149; Diabetologia 2015:10.1077/500125-014-3460

GLYCEMIC CONTROL ALGORITHM

ENTRY A1c < 7.5% ENTRY A1c = 7.5%

MONOTHERAPY"
@ Metformin
@ GLP-1RA
@ oppa-i
@ Ac-i

DUAL THERAPY"
GLP-1RA @

oppa-i @

**5GLT-2 |

+

LIFESTYLE MODIFICATION

ENTRY Al1c > 9.0%

DUAL

SU/GLN Basalinsulin 1
MET

Colesevelam @

If Alc > 6.5
in 3 months add

second drug
(Dual Therapy)

or other
first-line
agent

Bromocriptine OR @

A @

If not at goal in 3
months proceed
to triple therapy

.

Order of medications listed are a suggested hierarchy of usage
** Based upon phase 3 clinical trials data

I P ROGRESSION OF

Copyright © 2013 AACE May not be reproduced in any form without express written permission from AACE.

TRIPLE THERAPY"

Colesevelam @

Bromocriptine QR @
Aci @

If not at goal in 3
months proceed
to or intensify
insulin therapy

THERAPY

TRIPLE

THERAPY

INSULIN
+ OTHER
AGENTS

ADD OR INTENSIFY INSULIN

LEGEND

Few adverse events

Use with caution

D IS E A S E NI
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Case Study

» 70 yr old, weighs 100kg

» History of CABG, tobacco
» Alc—11.3%, BG 400-500 for past weeks
» Insulin — 100+ units Lantus at hs (solostar)

» Oral Meds: Metformin, Invokana

» Pt can’t afford Lantus insulin pen — what other
option?

'17)(&:‘}/(?{ €48 (8«{;}{.(‘;1{&11(.-

SERVICES

Action

Bolus

Basal

Bolus

Basal

Rapid Acting
Analogs

Short Acting

Intermediate

Long Acting

Intermediate
+ rapid

Intermediate
+short

Insulin Name
Aspart (Novoleg)
Lispro (Humalog)
Glulisine (Apidra)
Regular

NPH

Detemir (Levemir)
Glargine (Lantus)

Novolog® Mux 70/30
70/30 = 709 NPA + 30% aspart

Humalog® Mix
75725 = 75% NPL + 25% lispro
50/50 = 509 NPL + 50% lispro

Combo of NPH + Reg
70/30 = 70% NPH + 30% Reg
50/50 = 50% NPH + 50% Reg

?.)tdé(‘f A f()zlcllfl an

Onset Peak
5-15min  30-90min
30 - 60 min 2-3hrs
2-4hrs 4-10hrs
3-8hrs No peak
2-4hrs No peak
5-15min  Dual peaks
30-60min  Dual peaks

WEAs
Effective
Duration Considerations
Bolus insulin
<5 hrs lowers after-meal
glucose. Efficacy
reflected in post-
5-8 hrs meal BG
Basal insulin
10-16hrs | controls BG between
6-24h meals and HS
™ | Efficacy reflected in
20-24 s fasting BG.
Side effects
hypoglycemia,

10-16hrs | WweiShtgain
Typical dosing
range: 0.5-1.0 units/
kg body wt/day. Dis-
card opened insulin

10-16 hrs vials after 28 days

Adapted from American Assodation of Olinical Endoarinologists Guidelines 2007. Because insulin action times can vary with each injection, time periods
listed here are general guidelines only: please consult prescribing information for details.
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Walgreens

$92
$92
$92
$220
$217
$246

$300

Cost Per Vial in Northern CA
Per vial cost Walmart
Regular Insulin $25*%
NPH $25%
70/30 $25*
Humalog $200
Novolog $197
Apidra $180
Levemir $300
Lantus $226

$221

Costco
$99
$99
$101
$178
$178
$178

$300

$206

» 70 yr old, weighs 100kg
» History of CABG

» Metformin 1000mg BID

» Alc—11.3%, BG 400-500 for past weeks
» Insulin — 100+ units Lantus at hs (solostar).

» What is max basal insulin should he be on?
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N #
Figure 3 ech i
*  Injections - Complexity
Basal Insulin
App roach 1 (usually with megomin +- low
) aiher norinsulin agert)
to starting 1
& adiusﬁng - Start: 10U/day or 0.1-0.2 Ukg/day
. .. « Adjust: 10-15% or 2-4 U once-twice weekly to
insulin in reach FEG targel
+ For hypo: Determine & address cause;
T2DM ¥ dose by 4 unis or 10-20%
controlled after
BG target is reached
{or f dose » 0.5 Ulkg day
treat PPG excursions with == == ========= I
meaHime insuin v
. e (Consider initial
Add 1 rapid insulin* injections Change to mod

before largest meal

premixed insulin* twice daily
1

« Start: 4U, 0.1U/kg, or 10% basal dose. If
Adc=8%, consider ¥ basal by same amount

+ Adjust: A dose by 1-2 U or 10-15% once-
twice weekly until SMBG target reached.

« For hypo: Determing and address cause;
¥ cormesponding dose by 2-4 U or 10-20%.

« Start Divide current basal dose into 2/3 AN,
« Adjust: 4 dose by 1-2U or 10-15% once-

« For hypo: Determine and address cause;

13 PM or 12AM, 12 PI.
twice weekly until SMBG target reached.

¥ corresponding dose by 2-4 U of 10-20%.

Add 22 rapid insulin” injections
before meals ('basal-bolus’)

bolus.

A1c<8%, consider ¥ basal by same amourt

weekly to achieve SHBG target

~Forhypo: Determine and address cause;
¥ comesponding dose by 2-4U or 10-20%

+ Start: 4U, 0.1 Ulkg, or 10% basal dose/meal.”

~Adjust: 4 dose by 1-2U or 10-15% once-twice

I

 Dicheres Cave 2015:38: 120 .
[ Dicbetologia 2015101077 Flexibility
00125 014 34600

more flexible

less flexible

» 70 yr old, weighs 100kg
» History of CABG

» Metformin 1000mg BID

» 100kg x 0.5 = 50 units a day

» Alc—11.3%, BG 400-500 for past weeks
» Insulin — 100+ units Lantus at hs (solostar)

» What is max basal insulin should he be on?

» What can we do next to improve BG?
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Case Study

What is max basal insulin should he be on?
» 100kg x 0.5 = 50 units a day

» What can we do next to improve BG?

» Add GLP-1 (Exenatide, Victoza, Trulicity, Tanzeum)

» Add bolus insulin to largest meal

» Switch him to 70/30 insulin ac breakfast and dinner
» Total previous basal dose — 100 units
» 2/3in am — 65 units am (43 NPH and 22 regular)
» 1/3 pre dinner — 35 units pm (23 NPH and 12 regular)

(a[_)iﬂf'?/ﬁ{dé (S«{;}{.Cd{[én.-
SERVICES

» 70 yr old, weighs 100kg
» History of CABG, tobacco

» Alc—11.3%, BG 400-500 for past weeks
» What will inform you of how to proceed?
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Critical Points

» Individualize Glycemic targets & BG-lowering

» Diet, exercise, & education: foundation T2DM therapy

v

Metformin = optimal 1st-line drug.

» After metformin, data limited. Combo therapy reasonable

v

Ultimately, many T2 patients will require insulin therapy

» All treatment decisions should be made in conjunction with
the patient (focus on preferences, needs & values.)

» CVrisk reduction - a major focus of therapy.

ADA-EASD Position Statement: Management of Diabetes Care 2012;35:1364-1379
Hyperglycemia in T2DM

Diabetologia 2012;55:1577-1596

» Have fun tonight
» Reps here tomorrow

» Not too late to sign up
for Adv Assessment

Dintetes ucation
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